Section

020 Parts By Section

(back)
Diagram Part Photo Part Description Price Availability

Tine Fastener Kit

Part Number: PS9084115

No Longer Available
1

Tap Scr. #10-16 x 1/2" Lg.

Part Number: PS9088226

No Longer Available
2

Rubber Bumper

Part Number: PS9099135

No Longer Available
3

VINYL-PLASTIC

Part Number: PS9101158

No Longer Available
4

LEVER ASSY-CLUTCH

Part Number: PS9070321

No Longer Available
5

Grip

Part Number: PS9309873

No Longer Available
6

SCREW-HEX 1/4-20 X 2.00

Part Number: PS9100198

No Longer Available
7

WASHER-FLAT

Part Number: PS9106957

No Longer Available
8

SCREW-SLOT PL-250-20X0.50

Part Number: PS9090302

No Longer Available
9

Clutch Cable Brk't.

Part Number: PS9263119

No Longer Available
10

Nut

Part Number: PS9095066

No Longer Available
11

NUT, 5/16-1B ZNP NYLON INSERT

Part Number: PS9309212

No Longer Available
12

5/16 NF Hex jam nut

Part Number: PS9092420

No Longer Available
13

Lockwasher

Part Number: PS9166457

No Longer Available
14

Clutch Control Cable

Part Number: PS9169408

No Longer Available
15

CONTROL-THROTTLE (TILLER)

Part Number: PS9111625

No Longer Available
16

SCREW-HEX 1/4-20 X 1.50

Part Number: PS9100234

No Longer Available
17

HANDLE ASSY-TILLER

Part Number: PS9131729

No Longer Available
18

SPACER

Part Number: PS9118055

No Longer Available
19

Bolt 5/16-18 x 2.5" Lg.

Part Number: PS9298763

No Longer Available
20

Handle Channel-Frame

Part Number: PS9132978

No Longer Available
21

Depth Stake

Part Number: PS9251052

No Longer Available
22

PIN-CLEVIS

Part Number: PS9094273

No Longer Available
23

PIN-INTERN COT

Part Number: PS9309298

No Longer Available
24

Nut, 3/8-16 Cdp Hex Lock

Part Number: PS9099019

No Longer Available
25

SCREW-HEX 5/16-18 X .62

Part Number: PS9087802

No Longer Available
26

R.H. Frame Half

Part Number: PS9135925

No Longer Available
27

L.H. Frame Half

Part Number: PS9132400

No Longer Available
28

Tt Screw, 5/16-18 x .500

Part Number: PS9087923

No Longer Available
29

SPACER-.34 X .50 X .31

Part Number: PS9117656

No Longer Available
30

SCREW-HEX-.312-18X1.250

Part Number: PS9090387

No Longer Available
31

PIN, 3/32 X 1-1/8 C-Z COT.

Part Number: PS9309292

No Longer Available
32

Wheel Bracket

Part Number: PS9305953

No Longer Available
33

Wheel-6"

Part Number: PS9051678

No Longer Available
34

AXLE-WHEEL (MINI TILLER)

Part Number: PS9108644

No Longer Available
35

Hub Cap

Part Number: PS9099104

No Longer Available
36

COVER-BELT SEARS

Part Number: PS9104001

No Longer Available
37

Screw, 1/4-20 x 5/8

Part Number: PS9298800

No Longer Available
38

BRACKET-CLUTCH LEVER

Part Number: PS9131948

No Longer Available
39

BELT-V

Part Number: PS9173852

No Longer Available
40

Pulley-Chain Case 5-1/2 x 1/2

Part Number: PS9119684

No Longer Available
41

PLATE-ENGINE MTG

Part Number: PS9132979

No Longer Available
42

Setscrew, 5/16-18 X 3/8 Cup/Knurl

Part Number: PS9088810

No Longer Available
43

RETAINER-BELT

Part Number: PS9114827

No Longer Available
44

CLIP-TINNERMAN

Part Number: PS9092940

No Longer Available
45

PULLEY-IDLER-FLAT W/FLANGES

Part Number: PS9121849

No Longer Available
46

WASHER-INTERN L 1/4

Part Number: PS9108139

No Longer Available
47

Nylon Jam Lock Nut, 3/8-24

Part Number: PS9154754

No Longer Available
48

Washer-Flat

Part Number: PS9175433

No Longer Available
49

ARM ASSY-IDLER (TILLER)

Part Number: PS9070323

No Longer Available
50

SPACER-IDLER ARM

Part Number: PS9303218

No Longer Available
51

PULLEY-ENGINE

Part Number: PS9120123

No Longer Available
52

KEY-SQ .125 X .750

Part Number: PS9299695

No Longer Available
53

SHIELD-TINE (RED)

Part Number: PS9134354

No Longer Available
54

SPACER

Part Number: PS9118048

No Longer Available
55

Splined Carriage Screw, 5/16-18 x 1.0

Part Number: PS9088639

No Longer Available
56

Hex Head Screw, 5/16-18 x 3/4

Part Number: PS9090962

No Longer Available
57

Chain Case Ass'y. Comp.

Part Number: PS9251091

No Longer Available
58

TINE-10IN-RH

Part Number: PS9111773

No Longer Available
59

TINE-LH-10IN

Part Number: PS9110886

No Longer Available
60

PIN-COTTER

Part Number: PS9309300

No Longer Available
61

ADAPTOR ASSY-TINE

Part Number: PS9062258

No Longer Available
62

PIN-CLEVIS

Part Number: PS9091839

No Longer Available
63

TIE-PLASTIC

Part Number: PS9111704

No Longer Available
64

SCREW-PH-RD-#10-16 X .750

Part Number: PS9087670

No Longer Available
65

WASHER. 1/4 ZND REG LOCK

Part Number: PS9311136

No Longer Available
66

SPACER-SPLIT

Part Number: PS9303217

No Longer Available
67

SCREW-PH 8-32X1.000

Part Number: PS9088507

No Longer Available
68

Washer, Flat, .375 x .738.063

Part Number: PS9164217

No Longer Available
69

Screw, 1/4-20 X 1/2 Hex Hd Flange Lock

Part Number: PS9298769

No Longer Available
70

Bolt, Hex 5/16-18 x 1-1/2"

Part Number: PS9090343

No Longer Available
71

WASHER-FL-.20 X .395

Part Number: PS9107376

No Longer Available